
STATE OF INDIANA 

INDIANA UTILITY REGULATORY COMMISSION 

IN THE MATTER OF THE PETITION OF 
EDWARDSVILLE WATER AUTHORITY 
FOR APPROVAL OF A CHANGE TO ITS 
RATES AND CHARGES 

CAUSE NO. 

PREFILED DIRECT TESTIMONY AND EXHIBITS 
OF LORI A. YOUNG, P.E. 

Direct Testimony of Lori A. Young, P.E. 

Photograph of Frank Ott Storage Tank 

2021 Preliminary Engineer Report 

Updated Costs for Remaining 2021 PER Projects 

Prospective Projects 

Petitioner's Exhibit 1 

Petitioner's Exhibit 2 

Petitioner's Exhibit 3 

Petitioner's Exhibit 4 

Petitioner's Exhibit 5 

Respectfully s mitted, 

J. luistop ak, Atty. No. 18499-49 
BOSE MCKINNEY & EVANS LLP 
111 Monument Circle, Suite 2700 
Indianapolis, IN 46204 
[...]
The preliminary opinion of probable construction cost $624,000 (includes contingency). 

Table 6.4.1 Preliminary Opinion of Probable Construction Cost 

Alternative 6: Replacement of the Water Treatment Plant High Service Pumps 

Description Units Qty. Unit Cost Total Cost 

1,200 gpm high service pumps Each 4 $60,000.00 $240,000.00 

Piping and Valve Modification Lump Sum 1 $200,000.00 $200,000.00 

VFD Controls and Electrical Lump Sum 1 $80,000.00 $80,000.00 

Preliminary Opinion of Probable Construction Cost $520,000.00 

CURRY & ASSOCIATES, INC. 

Chapter 6 - 3 

Page 50 of 118 



Edwardsville Water Corporation 

Petititioner's Exh. 3 
2020 Preliminary Engineering Report 

6.5 PROBABLE TOTAL PROJECT COSTS 
PHASE ONE 
A summary of the estimated costs for the selected plan is provided in Table 6.5.1. 

Table 6.5.1: Phase One Selected Plan Estimated Cost Summary 

Component Cost 

Construction Costs 

New 1,000,000-gallon Water Storage Tank $2,615,000 

Recommended Contingency $523,000 

Total Estimated Construction Cost $3,138,000 

Non-Construction Costs 

Engineering Design/Bidding/CA $240,000.00 

Resident Project Representative/Construction Observation $40,000.00 

Asset Management Plan $34,400.00 

Engineering Planning - PER $25,000.00 

Specialized Tank Inspections $20,000.00 

Geotechnical Testing and Investigation $20,000.00 

Labor Standards Administrator $10,000.00 

Legal, Bond Counsel, Financial Advisor, IURC Rate Case 
Professional Fees 

$270,600.00 

Non-Construction Cost Subtotal $660,000.00 

Total Estimated Project Cost $3,798,000.00 

ESTIMATED PROJECT FUNDING 

In September, 2021, the EWC was notified that Floyd County would be contributing $500,000 of 

funding towards the project. The EWC anticipates utilizing this funding plus funding through the 

State Revolving Fund Program for the project. The proposed SRF loan would equal $3,298,000. 

3 Revised, September 2021. 

CURRY & ASSOCIATES, INC. 

44/0 Chapter 6 - 4 

Page 51 of 118 



Edwardsville Water Corporation 
Petititioner's Exh. 3 

2020 Preliminary Engineering Report 

PHASE 2 
The EWC will continue to evaluate rates and project financing. Phase 2 in anticipated within the 
next 5 years as resources become available. The anticipated cost for Phase 2 is listed in Table 6.5.2. 

Table 6.5.2: Phase Two Selected Plan Estimated Cost Summary 

Component Cost 

Construction Costs 

23,490 ± L.F. of 20" Water Transmission Main $2,927,000 

Replacement of Four (4) High Service Pumps $520,000 

Recommended Contingency $689,400 
Total Estimated Construction Cost $4,136,400 

Non-Construction Costs 

Engineering Design/Bidding/CA $475,000.00 
Resident Project Representative/Construction 
Observation 

$150,000.00 

Easements $3,000.00 

Survey $20,000.00 

Labor Standards Administrator $10,000.00 
Legal, Bond Counsel, Financial Advisor, IURC Rate Case 
Professional Fees 

$270,600.00 

Non-Construction Cost Subtotal $928,600.00 

Total Estimated Project Cost $5,065,000.00 

CURRY & ASSOCIATES, INC. 

4.8if Chapter 6 - 5 

Page 52 of 118 



Edwardsville Water Corporation 

6.6 PROJECT SCHEDULE 
The anticipated project schedule is provided in Table 6.6.1. 

Petititioner's Exh. 3 
2020 Preliminary Engineering Report 

Table 6.6.1: Proposed Project Schedule4

Project Component Date 

Submit PER to SRF On or before June 15, 2020 

Public Hearing for PER July, 2021 

Anticipated PER Approval November, 2021 

Plan & Specification Submittal to IDEM December, 2021 

Construction Permit Approval from IDEM January, 2022 

Advertise for Bids January, 2022 

Receive Bids for Project February, 2022 

Close on SRF Loan March, 2022 

Contract Award March - April, 2022 

Begin Construction April, 2022 

Substantial Completion of Construction May, 2023 

Final Completion of Construction June, 2023 

6.7 SUSTAINABILITY CONSIDERATIONS 

6.7.1 Water and Energy Efficiency 
The proposed project does not include any water and energy efficiency components. 

6.7.2 Green Infrastructure 
The proposed project includes approximately 4.4 miles of ductile iron (DI) water main pipe. Ductile 
iron pipe is made using recycled materials, and is a recyclable product. DI pipe categorically meets 
the criteria of green infrastructure. This project will also include replacement of the existing high 
service pumps at the water treatment plant, and installation of variable frequency drives (VFDs). 
The new pumps will be more energy efficient, and the VFDs will help to further reduce power 
consumption. Although the potential for Green Infrastructure does exist, Edwardsville Water 
Corporation does not anticipate taking advantage of the program at this time. They will revaluate 
again prior to bidding to determine if it is applicable. 

Updated, July 2021. Updated September, 2021. 

CURRY & ASSOCIATES, INC. 

4,161 Chapter 6 - 6 

Page 53 of 118 



Petititioner's Exh. 3 

Attachment C: DWSRF Loan Program 
Financial Information Form 

Proposed Project Costs: 
Supply / wells cost 
Transmission / distribution System cost 
Treatment cost 
Storage cost 
Subtotal construction cost 
Contingencies (should not exceed 10% of construction cost) 

$ 2,615,000 
$ 2 615 000 
$ 523.000 

Non-construction costs $ 660,000 
e.g., engineering, legal and financial services related to the project, land costs, start-up costs, and construction 
inspection 

Total Proposed Project Cost $ 3.798,000 

The following are not SRF Loan Program eligible: 
Previously funded SRF components that have not met useful life 
Materials and work done on private property 
Grant applications and income surveys done for other agencies 
Expenses incurred as a part of forming a utility, Regional 
Sewer / Water District, or Conservancy District 

Total Ineligible Costs 

List other grant / loan funding sources and amounts 
Other grants 
Other loans 
Hook-on fees 
Cash on hand 

Total Other Funding Sources 

Requested SRF Loan 

Estimated post-project user rate for 4,000 gallons 

Anticipated SRF interest rate 

Financial Advisor: 

Firm Contact: Baker Tilly Minicipal Advisors, LLC 

Name: Scott Miller 

Bond Counsel: 

Firm Contact: Bose McKinney & Evans 

Name: Chris Janak 

$500.000 

$ 3298.0{}0 

$ 38.25 

2% 

Page 54 of 118 



Petititioner's Exh. 3 

Drinking Water State Revolving Fund Loan Program 
PRELIMINARY DESIGN SUMMARY 

(Give existing and proposed design information) 

I. General Information 

A. Project Name: 

Edwardsville Water Corporation — Waterworks Improvements 

B. Description of Present Situation: 

The Edwardsville Water Corporation needs to construct: Phase 1- a new Elevated 
Water Storage Tank, Phase 2 - replace 23,490 lineal feet of water main and replace 
high service pumps. 

C. Estimated Project Costs: 

1. Total Cost: Phase 1 - $3,798,000; Phase 2 — 5,065,000 

2. Source of Funding: Indiana State Revolving Fund YES 

II. Design Data 

A. Current Population: 10,335 

B. Design Year and Population: 2020 Population: 11,153 

C. Design Demand: 
Average Day 

(gpd) 
Peak Day 

(gPc1) -
Domestic — EWC Customer 62.01% 593,284.98 1,193,200 
Domestic — Wholesale 34.61% 331,066.32 676,400 
Industrial & Commercial 3.39% 32,426.03 30,400 

D. Peak Demand: Current 2.212,000 gpd Future 3,096,8M) gpd 
Average Day Current 1,187,042 gpd Future 1,661,859 gpd 

Page 1 of 10 Page 55 of 118 



Petititioner's Exh. 3 

III. Water Supply 

A. Surface Water (NOT APPLICABLE) 

1. Location: 

2. Type: 

3. Source volume: 

B. Groundwater Well(s): Four Existing Wells 

Existin Wells
Well Number 10 11 

p 
12 13 

Location See Figure 6.3.2 in PER. All wells in same well field. 

Type & 
Diameter 

Tubular Gravel 
Pack. 30"x 18" 

Tubular Gravel 
Pack. 30"x 18" 

Tubular Gravel 
Pack. 30"x 18" 

Tubular Gravel 
Pack. 30"x 18" 

Capacity 800 gpm 820 gpm 850 gpm 1000 gpm 

Standby Power Portable Gen Set Portable Gen Set Portable Gen Set Portable Gen Set 

Well House No, all wells have elevated platform due to flood area 

Aquifer Type Sand and Gravel 

C. Flow Meters 

I. Type: Mag NIeter 

2, Location: Inside valve vault at well 

3, Indication, recording and totalizing: Both instantaneous flow and totalizing. 

IV. Treatment 

A. Provide Raw Water Analysis: Existing Wells 

Iron: 0.0 mg/L to 0.03 mg/L 
Manganese: 0.04 mg/L to 0.08 mg/L 
Ammonia: 0.00 mg/L to 2.00 mg/L 
Hardness: 20 grains 
pH: 7.15 

Page 2 of 10 Page 56 of 118 



Petititioner's Exh. 3 

B. Indicate the type of treatment: 
Existing treatment process with no proposed changes in treatment process 

1. Induced draft aeration followed by 30 minutes detention time and gravity filtration at.
3 gp►n per square loot filtration rate. 

C. General : Existing high service pumps 1rith no proposed changes 

1. Number of Pumps: 
Four (4) high service pumps that pump to Edwardsville distribution system. 
Two (2) high service pumps that pump to Town of Elialbeth, 

2. Capacity of Pumps: 
Existing Pumps 

Four (4) high service pumps rated at 700 in each 

Two (2) high service pumps rated at 350 gpm each. 

D. Clarification (NOT APPLICABLE) 

1. Rapid Mix Unit: (NOT APPLICABLE) 

Number: 

Size: 

Detention time: 

2. Flocculation Unit: (NOT APPLICABLE) 

Number: 

Size: 

Detention time: 

Agitator Speed: 

Velocity: 

Page 3 of 10 Page 57 of 118 



Petititioner's Exh. 3 

3. Sedimentation Unit: (NOT APPLICABLE) 

Number: 

Size: 

Detention: 

Baffle Location: 

Overflow Rate: 

Velocity: 

Sludge Removal: 

Detention Time: 

E. Filtration 

1. Type: 

Gravity cylindrical horifontal rapid sand filters end piped — Existing, no 
firodificat jail proposed 

2. Number and Size of Units: 

Four (4) rated at 900 Rpm each. 

3. Filtration rate: 

Rated for 3 gallons per minute per square foot. 

4. Type, depth, and grain size of filter media: 
0.8 - 1.09 min anthracite, 8" deep 
0.45 - 0.55 nun Sand, 16" deep 
1/2" 178" gravel. 4 - deep 
1/2 " x Y.," gravel. 4" deep 

x " gravel, 4 deep 
x gravel, 4" deep 

Page 4 of 10 Page 58 of 118 



Petititioner's Exh. 3 

5. Backwash rate: 

10 gallons per minute per square foot 

6. Backwash pumps (number and capacity): 

Two (2) backwash pumps rated at 2,400 gpm each 

7. Method of rate control: 

Throttling valve and water meter to observe flow rate. 

8. Source and capacity of backwash tank: 

Existing 570,000 gallons capacity cleanvell provides suction to the filter 
badavashumps. 

9. Holding capacity of dirty water tank: 

119,690 gallons 

10. Method of Cleaning: 

Pressure water wash, gravity drain and vacuum truck removal. 

11. Disposal of Backwash Solids: 

Transport to land fill 

F. Disinfection 

1. Type of Disinfectant Used: 

Chlorine liquid/gas (existing) 

2. Type of feeder: 

Gas rotameter 

Capacity: 

Two (2) cylinders each 150 pounds. 

Page 5 of 10 Page 59 of 118 



Petititioner's Exh. 3 

4. Disinfectant Dosage: 

I. 0 to 1.5 ppm leaving crater treatment plant. 

5. Contact Time 

6. Point of Application: 

1. Well field chlorination building. 
2. Pre filtration. 
3. Post Filtration 

7. Automatic Switchover: 

Yes 

8. Ventilation Provided: 

Automatic Exhaust fan 

9. Safety equipment: 

Yes 

10. Testing Equipment: 

Yes 

11. Housing: 

Masonry Building 

G. Iron and Manganese Control 

1. Type of System: 

Conventional Aeration (Existing. — no modifications proposed) 
30 Minutes detention 
Gravity filtration 

Page 6 of 10 Page 60 of 118 



Petititioner's Exh. 3 

H. Softening: (NOT APPLICABLE) 

1. Type: 

2. Aeration: 

3. Chemical Feed Point: 

4. Sludge removal and disposal method: 

5. Number and size of brine and salt storage tank: 

6. Brine Waste Disposal: 

7. Housing: 

I. Aeration: (Existing) 

1. Type: 

Induced draft upflow aerator 

2. Loading Rate: 

Per original design 

V. Water Storage 

A. Tank: Proposed New 1,000,000 gallon tank. 
Table 2.3.5: Summary of Water Storage Tanks 

TANK NAME CAPACITY FUNCTION TYPE 
Year 

Built 

Plant Clearwell 570,000 gallons High Service Pump Suction Ground 1978 

Hickman Hill 2,000,000 gallons* Distribution System Supply Ground 2012 

Edwardsville Office 500,000 gallons Distribution System Supply Multi-column 1990 

Frank Ott 100,000 gallons Distribution System Supply Multi-column 1966 

Mt. St. Francis 1,000,000 gallons Distribution System Supply Multi-column 1999 

*1/3 of the Hickman Hill Tank serves as effective storage, or approximately 660,000 of effective 

storage. 

1. Type: 

2. Number: 

See above 

Page 7 of 10 Page 61 of 118 



Petititioner's Exh. 3 

3. Capacity: 

4. High and Low Water Level: 

5. Elevation at Bottom of Tank: 

6. Available Pressure: 

7. Booster Pump: 

VI. Distribution System 

A. Water Lines: New water lines proposed this project 

1. Type of Pipe Material: 

Poly Vinyl Chloride (PVC), SDR 21 

2. Diameter and Lengths: 

Farnsley Knob Road & S.R. 11 Water Main Replacement 
23,490 L.F. of existing 6" water main shall be replaced with 20" water main 
starting at the water treatment plant and moving along Farnsley Knob Road and 
S.R. 11. The replacement water main will connect to the Hickman Hill Storage 
Tank. 

3. Number of Hydrants: 

Seven (7) 

4. Number and size of valves: 

12" diameter, 2 valves 
4" diameter, 6 valves 

5. Stream, Highway, and Railroad Crossings: 

Yes, stream crossings and county road crossings 

6. Replacement of Existing New Lines: 

Yes both new and existing water mains are to be installed 

7. Water Main Separation from Sewers: 

Pace 8 of 10 Page 62 of 118 



Petititioner's Exh. 3 

10' — 0" horizontal and 1- 6" vertical above. 

8. Water Main vertical distance: 

1'-6" 

B. Fire Protection: 

Limited fi re protection is provided, utility is primarily a potable drinking water 
supply. 

VII. Miscellaneous 
A. Laboratory Equipment: 

Yes, existing equipment is adequate 

B. Safety Equipment: 
Yes 

C. Fence Location and Type: 
New 6'-0" chain link fence to be installed around new water supply well number 13 
and all three existing water supply wells 

D. Handrail for the tanks: 
(Not applicable this project) 

E. Relationship to Flood Elevation: 
All components that are located in flood plain are elevated as per 10-States 
Standards. 

F. Provisions to maintain water supply during construction: 
Yes 

G. Standby Power Equipment: 
Yes 

H. Site inspection: 
Yes by engineer or by owner 

I. Statement in the specifications as to the protection against any adverse environmental 
effect (e.g. dust, noise, soil erosion) during construction: 

Page 9 of 10 Page 63 of 118 



Petititioner's Exh. 3 

Yes 

J. Hoists for removing heavy equipment: 
Yes as necessary 

K. Adequate sampling facilities: 
Yes 

L. Structural Work Proposed on Building: (NOT APPLICABLE THIS PROJECT) 

Page 10 of 10 Page 64 of 118 



Petititioner's Exh. 3 
Edwardsville Water Corporation 2020 Preliminary Engineering Report 

CHAPTER 7: 

LEGAL, FINANCIAL AND MANAGERIAL 

CAPABILITIES 

7.1 LEGAL AND MANAGERIAL CAPABILITIES' 
The purpose of this chapter is to provide the necessary information to demonstrate the capability of 

the utility to undertake the proposed project. 

The Edwardsville Water Corporation is overseen by a five (5) member board of directors that is 

elected by its members. The utility employs a utility manager, office staff and certified operators, 

along with legal, financial, and engineering consultants. Since 1963, the utility has provided safe, 

responsible, and reliable water service to customers. 

The PER public hearing was held on July 13, 2021. The following resolutions were approved and 

shall be provided to SRF. 

• PER Acceptance Resolution 
■ Signatory Authorization Resolution 

7.2 PROJECT FINANCING 
In September, 2021, the EWC was notified that Floyd County would be contributing $500,000 of 

funding towards the project. The EWC anticipates utilizing this funding plus funding through the 

State Revolving Fund Program for the project. The proposed SRF loan would equal $3,298,000. 

7.3 LAND ACQUISITION 
The utility owns the land and has the needed easements for the proposed projects. No land 